3666

NOTICES

DELAWARE RIVER
BASIN COMMISSION

Meeting and Public Hearing

The Delaware River Basin Commission (Commission)
will hold an informal conference followed by a public
hearing on Wednesday, July 16, 2008. The hearing will be
part of the Commission’s regular business meeting. Both
the conference session and business meeting are open to
the public and will be held at the Commission’s office
building, located at 25 State Police Drive in West Tren-
ton, NJ.

The conference among the commissioners and staff will
begin at 10:30 a.m. Topics of discussion will include: a
status report concerning the RFP for a reassessment
study to be undertaken in accordance with the Decree
Party Agreement of September 26, 2007; a presentation
[...]
standards, general requirements, management practices and other conditions set forth in the respective permit. Permits
and related documents, effluent limitations, permitting requirements and other information are on file and may be
inspected and arrangements made for copying at the contact office noted before the action.

Persons aggrieved by an action may appeal, under section 4 of the Environmental Hearing Board Act (35 P. S. § 7514)
and 2 Pa.C.S. 8§ 501—508 and 701—704 (relating to the Administrative Agency Law), to the Environmental Hearing
Board, Second Floor, Rachel Carson State Office Building, 400 Market Street, P. O. Box 8457, Harrisburg, PA 17105-8457,
(717) 787-3483. TDD users should contact the Environmental Hearing Board (Board) through the Pennsylvania Relay
Service, (800) 654-5984. Appeals must be filed with the Board within 30 days of publication of this notice in the
Pennsylvania Bulletin, unless the appropriate statute provides a different time period. Copies of the appeal form and the
Board's rules of practice and procedure may be obtained from the Board. The appeal form and the Board's rules of
practice and procedure are also available in Braille or on audiotape from the Secretary of the Board at (717) 787-3483.
This paragraph does not, in and of itself, create any right of appeal beyond that permitted by applicable statutes and
decision law.

For individuals who wish to challenge an action, appeals must reach the Board within 30 days. A lawyer is not needed
to file an appeal with the Board.

Important legal rights are at stake, however, so individuals should show this notice to a lawyer at once. Persons who
cannot afford a lawyer may qualify for free pro bono representation. Call the Secretary to the Board at (717) 787-3483 for
more information.

I. NPDES Renewal Permit Actions

Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

NPDES No. Facility Name & County & Stream Name EPA Waived
(Type) Address Municipality (Watershed #) Y/N ?
PA-0060097 Pennsylvania American Monroe County East Branch Y
Water Coolbaugh Township Dresser Run
100 North Pennsylvania 2A
Avenue
Wilkes-Barre, PA 18701
PA0061948 Lehighton Land Company Franklin Township Pohopoco Creek Y

(Minor Sewage) Otto’s Blue Mountain RV and Carbon County 02B
Camping Resort
1500 Rock Street

Lehighton, PA 18235

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

NPDES No. Facility Name & County & Stream Name EPA Waived
(Type) Address Municipality (Watershed #) Y/N ?
PA0247189 Country View Family Farms, Franklin County Watershed Y
(CAFO) LLC Metal Township 13-C

Willow Hill Farm

1261-A Creek Road

Fannettsburg, PA 17221
PAR10-0-428-R Neffsville Associates Lancaster County Landis Run Y

1525 Oregon Pike Site Manheim Township WWF

Lancaster, PA 17601
PA0011169 Brush Wellman, Inc. Berks County Schuylkill River Y
(1Iw) P. O. Box 973 Perry Township 3-B

Reading, PA 19603
Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

NPDES No. Facility Name & County & Stream Name EPA Waived
(Type) Address Municipality (Watershed #) Y/N
PA0216275 Jay A. Chapman Washington County Tributary to Y
Sewage 67 Seal Road Somerset Township North Branch of

Eighty-Four, PA 15330-1828

Pigeon Creek

PENNSYLVANIA BULLETIN, VOL. 38, NO. 27, JULY 5, 2008



NOTICES 3701

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

NPDES No. Facility Name & County & Stream Name EPA Waived
(Type) Address Municipality (Watershed #) Y/N ?
PA0222381 Clearfield—-Jefferson Washington Township UNT to Keys Run Y
Counties Regional Airport Jefferson County 17-C
Authority
P. O. Box 299
Falls Creek, PA 15840
PA0222411 Frank A. Leonard Harborcreek Township Lake Erie Y
20 Carey Farms Road Erie County 15
Erie, PA 16511
PA0000213 Pennsylvania American Wetmore Township Hubert Run Y
Water McKean County 16-B

2736 Ellwood Road
New Castle, PA 16101

PA0240117 Dale L. Coates Union Township UNT to the South Y
9541 Concord Road Erie County Branch of French
Union City, PA 16438 Creek
16A
PAS808301 CFJ Properties Brookville Borough Clement Creek Y
333 West Center Street Jefferson County 17-C

North Salt Lake, UT 84054

Il. New or Expanded Facility Permits, Renewal of Major Permits and EPA Nonwaived Permit Actions

Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0709.

NPDES Permit No. PA0065218, Sewage, Mr. and Mrs. Paul Geiger, 8393 Hawkview Road, Germansville, PA
18053. This proposed facility is located in Heidelberg Township, Lehigh County.

Description of Proposed Action/Activity: Issuance of NPDES Permit for a single-family residence.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

NPDES Permit No. PA0260975, Sewage, Richmond Township, 11 Kehl Drive, P. O. Box 474, Fleetwood, PA 19522.
This proposed facility is located in Richmond Township, Berks County.

Description of Proposed Action/Activity: Authoritization to discharge to Sacony Creek in Watershed 3-B.

NPDES Permit No. PA0085979, Sewage, Guest Farm Village, Inc., 11334 Punch Bowl Road, Mercersburg, PA
17236. This proposed facility is located in Montgomery Township, Franklin County.

Description of Proposed Action/Activity: Authorization to discharge to UNT Licking Creek in Watershed 13-C.
Northcentral Region: Watershed Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

PA0233552, CAFO, SIC 0213 and 0211, Todd Hiller, 84 Hiller Lane, Allenwood, PA 17810. This existing facility is
located in Gregg Township, Union County.

Description of Proposed Activity: Hiller Farms is an existing finishing swine and beef cow farm, totaling 610 animal
equivalent units. The farm has two underbarn manure storage facilities with a usable capacity of 1,439,763 gallons.

The water body nearest to this facility is White Deer Hole Creek in the White Deer Watershed (SWP-10C) which has a
designated use of HQ-CWF.

Except for the chronic or catastrophic rainfall events defined as over 25 year/24 hour rain storms, the CAFO permit is a
nondischarge NPDES permit. Where applicable compliance with 40 CFR Federal effluent limitation guidelines is
required. The permit requires no other numeric effluent limitations. Compliance with the Pennsylvania Nutrient
Management Act and The Clean Streams Law constitutes compliance with State narrative water quality standards.

In addition to the effluent limits, the permit contains the following major special conditions.

Compliance with the farm’s Nutrient Management Plan.

Compliance with the farm’s Preparedness, Prevention and Contingency Plan.

Compliance with the farm’s Erosion and Sedimentation Control Plan for plowing and tilling.
Erosion and Sedimentation Control Plan requirements for stormwater during construction activities.
Animal mortality handling and disposing requirements.

Certification requirements for manure storage facilities.

Requirements for storage of feed and other raw materials.

Best Management Practices requirements.

Minimum 7” freeboard requirement.

CoNorwONE

The EPA waiver will not be in effect.

Southwest Regional Office: Regional Manager, Water Management, 400 Waterfront Drive, Pittsburgh, PA 15222-4745,
(412) 442-4000.

PENNSYLVANIA BULLETIN, VOL. 38, NO. 27, JULY 5, 2008



3702 NOTICES

PA0205753, Industrial Waste, Shallenberger Construction, Inc., 2611 Memorial Boulevard, Connellsville, PA 15425.
This application is for a new NPDES permit to discharge from a facility known as Rankin Run Treatment Facility, located
at Dunbar Township, Fayette County.

The following effluent limitations are proposed for discharge to the receiving waters, known as Rankin Run, in
Watershed 19C.

For Outfall 001, Latitude 39° 57’ 34", Longitude 79° 41’ 49", River Mile Index 2.16, Stream Code 40058, which receives
wastewater from groundwater (“tophole water”) extraction during drilling of oil and gas wells.

Discharge Parameter Effluent Limitations
Concentrations (mg/l)
Flow 0.125 mgd
Iron (Total) 1.24 mg/l 1.93 mg/l
Oil and Grease 15 mg/l 30 mg/l
Total Suspended Solids 30 mg/l 60 mg/l
Acidity Monitor Only
Alkalinity Greater than Acidity
pH 6 to 9 Standards Units
Chlorides Monitor Only
Total Dissolved Solids Monitor Only
Osmotic Pressure 136 mOsm/kg 213 mOsm/kg
Copper 0.40 mg/l 0.62 mg/l

I11. WQM Industrial Waste and Sewerage Actions under The Clean Streams Law (35 P. S. 8§ 691.1—691.1001)

Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

WQM Permit No. 3508401, Sewerage, Lackawanna River Basin Sewer Authority, P. O. Box 9068, Dickson City,
PA 18519-9068. This proposed facility is located in Throop Borough, Lackawanna County.

Description of Proposed Action/Activity: Issuance of Water Quality Management Permit.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

WQM Permit No. WQG01670802, Sewage, Bermudian Church of the Brethren, 279 Bermudian Church Road,
East Berlin, PA 17316. This proposed facility is located in Washington Township, York County.

Description of Proposed Action/Activity: Construction/operation of a small flow treatment facility to serve gatherings at
a new multipurpose building.

WQM Permit No. WQG02310801, Sewage, Penn Township Supervisors, R. R. 1, Box 22B, Hesston, PA 16647. This
proposed facility is located in Penn and Walker Townships, Huntingdon County.

Description of Proposed Action/Activity: Construction/operation of sewer interceptor.

WQM Permit No. WQ02210802, Sewage, Upper Allen Township, 100 Gettysburg Pike, Mechanicsburg, PA 17055.
This proposed facility is located in Upper Allen Township, Cumberland County.

Description of Proposed Action/Activity: Construction/Operation of sewer extension to serve Meadowview Estates,
Section 11, Phase Vi.

WQM Permit No. 6708404, Sewage, Springettsbury Township, 3501 North Sherman Street, York, PA 17402. This
proposed facility is located in Springettsbury Township, York County.

Description of Proposed Action/Activity: Permit approval for the modification of sewage facilities consisting of the
sewage treatment plant to incorporate biological nutrient removal into the treatment process.

WQM Permit No. 0708401, Sewage, Duncansville Municipal Authority, P. O. Box 502, Duncansville, PA 16635.
This proposed facility is located in Duncansville Borough, Blair County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of sewerage facilities consisting
of two pump stations, each with quadruplex submersible variable speed pumps, three SBRs, a four-unit deep bed
denitrification filter system, UV disinfection system, two post equalization tanks, a post aeration tank, step weir cascade
and three aerobic digesters.

WQM Permit No. 2208406, Sewage, Dauphin Borough, 200 Church Street, Dauphin, PA 17018. This proposed
facility is located in Dauphin Borough, Dauphin County.

Description of Proposed Action/Activity: Permit approval for the construction of a 12-inch PVC outfall from existing
SMH-300 to existing MH-300A

WQM Permit No. 0608401, Sewage, Richmond Township, 11 Kehl Drive, Fleetwood, PA 19522. This proposed
facility is located in Richmond Township, Berks County.

Description of Proposed Action/Activity: Permit approval for the construction of sewage facilities consisting of:

Wastewater Treatment Plan—The treatment facility shall consist of an equalization tank, aeration tanks, final clarifiers,
chlorination/dechlorination/flow metering/post aeration tank, outfall sewer, sludge holding tank and control building with
emergency generator.

PENNSYLVANIA BULLETIN, VOL. 38, NO. 27, JULY 5, 2008



NOTICES 3703

Sewage Collection System—The collection shall consist of approximately 4,600 lineal feet of 8-inch diameter gravity
sewer, approximately, 2,000 feet of 4-diameter force main and a submersible pump station (Pump Station No. 1) with
appurtenances.

Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

WQM Permit No. 1169401-A4, Sewerage, Johnstown Redevelopment Authority, 4th Floor, Public Safety Building,
401 Washington Street, Johnstown, PA 15901. This existing facility is located in West Taylor Township, Cambria
County.

Description of Proposed Action/Activity: Permit issuance for installation of IFAS bio-web modules at a sewage
treatment plant.

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. WQG018623, Sewerage, Mount Carmel Tabernacle, 17283 Bugtown Road, Pleasantville, PA
16341. This proposed facility is located in Oakland Township, Venango County.

Description of Proposed Action/Activity: A single Residence Sewage Treatment Plant.

WQM Permit No. WQG018628, Sewerage, Karen Durst, c/o Gordon McDowell, 291 Bend Hill Road, Fredonia, PA
16124. This proposed facility is located in Delaware Township, Mercer County.

Description of Proposed Action/Activity: A single Residence Sewage Treatment Plant.

WQM Permit No. WQG018625, Sewerage, Robert M. King, 8352 Dougan Road, North East, PA 16428-5528. This
proposed facility is located in Greenfield Township, Erie County.

Description of Proposed Action/Activity: A single Residence Sewage Treatment Plant.
Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA.

WQM Permit No. 4607410, Sewerage, Franconia Sewer Authority, 671 Allentown Road, P. O. Box 128, Franconia,
PA 18924. This proposed facility is located in Franconia Township, Montgomery County.

Description of Action/Activity: Construction and operation of a new wastewater treatment plant.

WQM Permit No. 1508408, Sewerage, Malvern Hill LP, 2701 Renaissance Boulevard, 4th Floor, King of Prussia, PA
19406. This proposed facility is located in East Whiteland Township, Chester County.

Description of Action/Activity: Construction of 876,000 sf commercial retail office space and 753 multifamily residential
units.

IV. NPDES Stormwater Discharges from MS4 Permit Actions

V. NPDES Waiver Stormwater Discharges from MS4 Actions

VI. NPDES Discharges of Stormwater Associated with Construction Activities Individual Permit Actions

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

NPDES Applicant Name & Receiving
Permit No. Address County Municipality Water/Use
PAIO1 Poplor Realty Investments, LP Chester East Whiteland Township Little Valley
1507051 Royal Plaza Creek

4th Floor EV

915 Montgomery Avenue
Narberth, PA 19072

PAIO1 Ambler Square Associates, LP Montgomery Ambler Borough Wissahickon
4607009 Stone Manor Corporate Center Creek
1574 Easton Road TSF

Warrington, PA 18976

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

NPDES Applicant Name & Receiving
Permit No. Address County Municipality Water/Use
PA1032807004 All Land Services, Inc. Franklin Guilford Township Falling Spring
75 South Second Street Creek
Chambersburg, PA 17201 HQ-CWF
PA1032108010 Department of Veteran and Cumberland North Middleton Township LeTort Spring
Military Affairs HQ-CWF
Bureau of Facilities and
Engineering
Building 0-47

Fort Indiantown Gap
Annville, PA 17003-5002

PENNSYLVANIA BULLETIN, VOL. 38, NO. 27, JULY 5, 2008



3704

NOTICES

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

Centre County Conservation District: 414 Holmes Avenue, Suite 4, Bellefonte, PA 16823, (814) 355-6817.

NPDES
Permit No.

PAI1041408007

Applicant Name & Receiving
Address County Municipality Water/Use
Jonathan Light Centre Benner Township Buffalo Run
Teamsters Local Union No. 8 HQ-CWF

1411 North Atherton Street
State College, PA 16803

Southwest Region: Watershed Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.